
 

 

AGENCY REVIEW DRAFT  
Ephrata Landfill Feasibility Study 
 
Grant County Department of Public Works 
and 
City of Ephrata 

August 2012 
 



 



 

August 2012  555-1860-011 (06/01C) 

AGENCY REVIEW DRAFT  
Ephrata Landfill Feasibility Study 

Prepared for 

Grant County Department of Public Works 
124 Enterprise Street SE 
Ephrata, WA 98823 
 
and 
 
City of Ephrata 
121 Alder Street SW 
Ephrata, WA 98823 

 

Prepared by 
 
Parametrix 
411 108th Avenue NE, Suite 1800 
Bellevue, WA 98004-5571 
T. 425.458.6200  F. 425.458.6363 
www.parametrix.com 

 

In association with 
 
Pacific Groundwater Group 
2377 Eastlake Avenue East 
Seattle, Washington 98102 
206-329-0141 
www.pgwg.com 

 
[...]
(Appendix A). The estimated sustained rate (P1 zone plus the ambient groundwater flow rate 
through the Hole) would be about 300,000 gpy (Appendix A). Piston pumps would be 
appropriate for the estimated discharge rates. Pumping rates would be monitored and adjusted 
to maintain about 2 feet of groundwater above the pump intakes in the P1 zone. Pumping 
activities would likely need to be conducted for the entire restoration timeframe.  
  



Agency Review Draft Ephrata Landfill Feasibility Study  
Grant County Department of Public Works and City of Ephrata 

 

August 2012  555-1860-011 (06/01C) 6-5 

Anticipated operation, maintenance, and monitoring activities and costs would include: 

 Pump maintenance 

 Pump performance evaluation 

 Pump replacement (5-year pump life is assumed) 

 Effluent sampling as needed for evaporation pond compliance monitoring or 
treatment system performance monitoring 

 Electricity costs 

 System monitoring (leaks, LNAPL generation, drawdown, discharge rates, etc.) 

Upon completion of cleanup action activities, the extraction pumps would be removed and 
disposed, the wellhead completions would be demolished, and the three extraction wells 
would be decommissioned in accordance with Chapter 173-160 WAC. 

6.2.6 Hydraulic Capture of the Northerly Plume in the Roza Aquifer 
Significant volumes of contaminated groundwater could be extracted from the Roza aquifer 
high-T zone near the north landfill property boundary (Figure 2). PGG estimated it could be 
possible to hydraulically capture the northerly plume in the Roza aquifer at the northern 
landfill property boundary within about 1 year (Appendix A) by pumping about 6 gpm from 
two new extraction wells installed in the Roza aquifer high-T zone. Hydraulic capture of the 
northerly plume at the north landfill property line (hereafter referred to as northerly plume 
capture) would stop migration in the Roza aquifer north of the landfill. Extraction wellheads 
would be completed with pitless adapters to allow discharge to flow directly to buried piping 
(no aboveground piping). Groundwater would be discharged to an evaporation pond or 
treatment system. 

Northerly plume capture would be compatible with concurrent groundwater extraction from 
the Hole and the P1 zone. Northerly plume capture, without concurrent groundwater 
extraction from the Hole and the P1 zone would effectively stop Roza aquifer contaminant 
migration north of the landfill, but would not directly remove source mass from the P1 Zone 
or the Hole. 

Anticipated operation, maintenance, and monitoring activities and costs would include: 

 Pump maintenance 

 Pump performance evaluation 

 Pump replacement (5-year pump life is assumed) 

 Effluent sampling as needed for evaporation pond compliance monitoring or 
treatment system performance monitoring 

 Electricity costs 

 System monitoring (leaks, drawdown, discharge rates, etc.) 

Upon completion of cleanup action activities, the extraction pumps would be removed and 
disposed, the wellhead completions would be demolished, and the three extraction wells 
would be decommissioned in accordance with Chapter 173-160 WAC. 



Agency Review Draft Ephrata Landfill Feasibility Study 
Grant County Department of Public Works and City of Ephrata 

 

6-6 August 2012  555-1860-011 (06/01C) 

6.2.7 Soil Vapor Extraction 
A soil vapor extraction (SVE) system could be used to reduce contaminant mass in the 
LNAPL  area  if  the  P1  zone  groundwater  level  is  lowered.  An  SVE  system  is  assumed  to  
require about six wells spaced about 50 feet apart. SVE wells would be screened for the full 
thickness of the P1 zone, which averages about 4 feet. Well discharge piping would be 
connected and the combined discharge routed underground to a small building housing a 
water knockout tank, blower, and associated instrumentation and controls. A 300 cubic-feet-
per-minute blower operating at about an 80-inch water column vacuum was assumed for 
estimating costs. Residual water (condensate) from the system would be evaporated. 

Although the SVE system described above is representative for the LNAPL area in question 
and sufficient for cost estimation, SVE removal rate calculations are sensitive to variables 
that  are  not  well  understood for  the LNAPL area.  As a  gross  estimate,  it  was assumed that  
half of the LNAPL mass could be removed with SVE, although the actual proportion could 
differ significantly higher or lower. SVE is not universally successful, and further testing and 
engineering is needed to evaluate SVE viability for the Ephrata Landfill. For purposes of this 
FS, estimated contaminant removal rates for SVE should be considered less reliable than 
contaminant removal rates estimated for groundwater extraction. 

Typical SVE operation, maintenance, and monitoring activities and costs would include: 

 Typical equipment maintenance 

 One vacuum pump replacement 

 Monthly air samples and analyses 

 Part-time operations staff 

 Electricity costs 

SVE is  estimated to remove contaminants  from the LNAPL area to the extent  feasible  with 
this method in about 5 years.  

6.2.8 Pumped Groundwater Treatment 
Treatment of pumped groundwater (ex-situ treatment) would be needed to discharge extracted 
water to either the City of Ephrata Water Reclamation Facility (WRF) or to the ground 
(infiltration basin). The impacts of the added capacity on the WRF would be infeasible for the 
City to estimate and the costs of upgrades would be substantial; therefore, discharge to the 
ground (infiltration; Section 6.2.10) is the basis for FS cost estimates. In either case, ex-situ 
groundwater treatment would need to satisfy the conditions of a State Waste Discharge 
Permit, either indirectly for discharge to the WRF under its permit, or directly for discharge 
to the ground. To meet the stringent discharge requirements of a State Waste Discharge 
Permit (Chapters 173-216 and 173-200 WAC), a multiple-stage treatment train would be 
needed (Figure 7). Such a treatment train would consist of: 

1. Equalization tank. A 20,000-gallon equalization tank would provide a full day’s 
worth of storage, allowing treatment system maintenance without cessation of 
groundwater pumping 

2. Oil-water separation. Solids and non-aqueous-phase liquids (e.g., LNAPL) would be 
separated from groundwater to avoid fouling downstream treatment equipment. The 
oil-water separation would generate two waste streams: settled solids and LNAPL. 



Agency Review Draft Ephrata Landfill Feasibility Study  
Grant County Department of Public Works and City of Ephrata 

 

August 2012  555-1860-011 (06/01C) 6-7 

Based on estimated solids precipitation and past LNAPL generation (Appendix E), 
annual generation is estimated at about 250 gallons, which would be managed as 
dangerous waste. 

3. Clarification. An inclined plate clarifier with a chemical dosing system would 
precipitate and reduce dissolved metals and hardness concentrations to avoid fouling 
the downstream treatment equipment. Lime precipitation with polymer would be 
planned for the chemical dosing processes. The clarifier would generate settled 
solids. Based on a typical sludge generation rate of 5 percent of influent flow, about 
0.6 gpm, or 315,000 gpy, of sludge would be discharged to an evaporation pond. 

4. Air stripping. An air stripper would be needed to remove VOCs prior to removal of 
the  total  dissolved  solids.  An  air  stripper  is  essentially  a  stacked  tray  system  in  a  
shroud  with  an  air  blower.  Water  cascades  over  the  trays  as  ambient  air  is  blown  
through the shroud. Water spreads on the trays, creating surface area for evaporation 
and advection of VOCs to the passing air. Air stripper exhausts are often equipped 
with carbon filters to reduce VOC emissions to the atmosphere. For the estimated 
flows, a six-tray system with about 240 cubic feet per minute air flow would be 
appropriate. 

5. Greensand pressure filter. A vertical greensand pressure filter would remove iron and 
manganese to prevent fouling of the downstream reverse osmosis unit. Chlorine 
dosing prior to the greensand filtration would activate and regenerate the filter media 
for removal of iron and manganese. A greensand pressure filter would need to be 
backwashed regularly with relatively clean water, which could be supplied from the 
reverse osmosis unit permeate flow. 

6. Reverse osmosis. Reverse osmosis would reduce the hardness and total dissolved 
solids to below discharge limits. A reverse osmosis unit contains membranes that 
remove contaminants. For the estimated groundwater discharge rates, an 18-
membrane system would be appropriate. Sodium bisulfite would be added upstream 
of the reverse osmosis unit to remove residual chlorine. Antiscalant chemicals would 
also be added upstream to increase the solubility of constituents that would otherwise 
tend to deposit as scale on the membranes (e.g., calcium carbonate, calcium sulfate). 
Membranes could be maintained with a clean-in-place system consisting of a pump, 
mixing tank with heater, and associated controls. The reverse osmosis unit would 
generate concentrated brine which would be discharged to an evaporation pond. The 
brine generation rate is typically about 30 percent of the influent flow. Based on the 
estimated groundwater discharge for northerly plume capture and continuous 
pumping from the Hole and P1 zone, brine generation would be about 3.5 gpm, or 
1,840,000 gpy. 

7. Granular activated carbon. Liquid-phase granular activated carbon (GAC) would 
provide a final polishing step to remove any remaining organic compounds. For the 
estimated flows, two 250-pound GAC units would be appropriate. 

Bench-scale treatability testing would be recommended to evaluate waste generation rates, 
chemical dosing rates, efficacy of the individual treatment components, and efficacy of the 
overall treatment train. Accurate estimates of treatment results are not feasible for multiple 
chemicals and processes.  
  



Agency Review Draft Ephrata Landfill Feasibility Study 
Grant County Department of Public Works and City of Ephrata 

 

6-8 August 2012  555-1860-011 (06/01C) 

Representative treatment system operation, maintenance, and monitoring activities and costs 
would include: 

 Typical equipment maintenance 

 Pump and blower replacement (5-year life expectancy assumed) 

 Compliance monitoring, including annual waste characterization samples from the 
separation systems and effluent characterization 

 Annual replacement of membranes for the reverse osmosis system 

 GAC replacement (estimated 50 treatment-day GAC life for upstream unit) 

 Operations staff 

 Electricity costs 

The relatively small quantities of dangerous waste generated through groundwater treatment 
could be managed under the State Hazardous Waste Contract. Treatment would be needed for 
the duration of groundwater pumping, an estimated 30 years.  

Unless treated groundwater is discharged to the WRF, regulatory compliance for this cleanup 
action component would include compliance with substantive requirements of applicable air 
emission regulations (Chapter 173-460 WAC) and application for a State Waste Discharge 
Permit. 

A building to house the treatment system would be needed for security and for protection of 
costly equipment from the elements. A building of about 4,000 sf would allow proper spacing 
between pieces of equipment for operation and maintenance access. A fully insulated, pre-
engineered metal building on a concrete floor with office space and a control room is typical. 
Building temperature would need to be maintained between 40 and 90°F for treatment 
purposes. Utilities would include electricity, communications, potable water, and sanitary 
sewer. 

6.2.9 Evaporation 
An evaporation pond could be used to dispose of contaminated groundwater, with or without 
pretreatment. Pond size would depend on how much groundwater is pumped and whether 
other disposal options are used if groundwater is pretreated. Evaporation ponds under 
consideration vary by alternative and range from about 1 acre of total lined area (seasonal 
pumping) to 9 acres (northerly plume capture and continuous pumping from the source area). 

Regardless of size, an evaporation pond system would consist of: 

 Conveyance piping from wells or a pretreatment train 

 Excavation and placement of a soil berm to form a pond subgrade 

 A double-liner system, including a leak-detection system 

 Access roads 

 Fencing 

Although groundwater contaminant concentrations are not expected to exceed LDR 
regulatory levels for discharges from the Roza aquifer, Hole, and P1 zone, pretreatment 
system residuals (sludge) could be concentrated enough to trigger LDR requirements. LDR 



Agency Review Draft Ephrata Landfill Feasibility Study  
Grant County Department of Public Works and City of Ephrata 

 

August 2012  555-1860-011 (06/01C) 6-9 

pond design criteria are sufficient for a pond handling contaminated water with 
concentrations below LDR thresholds.  The evaporation pond would be designed and 
operated consistent with most stringent regulations at WAC 173-350-330 Surface 
Impoundments and Tanks and 40 CFR PART 264 - Standards For Owners And Operators Of 
Hazardous Waste Treatment, Storage, And Disposal Facilities, Subpart K – Surface 
Impoundments. These regulations include applicable requirements for pond location, design, 
operation, monitoring, inspection, leak response and repair, closure,  post-closure care and 
other requirements.  

Evaporation in Ephrata is estimated to require 1 surface acre per million gpy of net 
evaporation based on precipitation and pan evaporation data from the Western Regional 
Climate Center (WRCC 2012a,b). Total lined area generally needs to be significantly larger 
than this evaporation rate to account for pond side slopes and freeboard. Although not 
included in the cost assumptions for this FS, it may be feasible to increase evaporation rates 
and reduce evaporation pond size for a given groundwater discharge through use of discharge 
distribution manifold or spray system. 

VOC air emissions estimated for about 4.15 million gpy (discharge from northerly plume 
capture, P1 long-term pumping, and Hole dewatering) (Appendix A) are expected to exceed 
de minimis values for several VOCs but are below small quantity emission rates (SQER) for 
all VOCs. 

An evaporation pond should be located close to areas where groundwater will be pumped or 
to ex situ treatment systems to limit transmission pipe installation and maintenance costs. The 
recently County purchased Whitson property would be suitable (Figure 1). 

An evaporation pond would need to remain in service concurrent with groundwater pumping 
actions. 

6.2.10 Infiltration 
Extracted groundwater treated to state groundwater quality standards could be disposed of by 
infiltration under a State Waste Discharge Permit (Chapters 173-216 and 173-200 WAC). 

An infiltration basin system would include: 

 Conveyance piping from the treatment train discharge 

 A prepared surface area of about 3,600 sf (based on estimated discharge and 
infiltration rates) 

 Berms about 2 feet high around the basin to contain peak groundwater discharge 
during significant precipitation events 

 Access roads 

 Fencing 

An infiltration basin could be located in an area identified by PGG as suitable (Appendix F), 
on a County-owned parcel adjacent to and east of the landfill property where the high 
permeable Outwash formation is near the surface. 

An infiltration basin would need to remain in service concurrent with associated groundwater 
treatment actions. 



Agency Review Draft Ephrata Landfill Feasibility Study 
Grant County Department of Public Works and City of Ephrata 

 

6-10 August 2012  555-1860-011 (06/01C) 

6.2.11 Whitson Well Modification 
Grant County purchased the property located to the northeast and adjacent to the landfill 
(former Whitson parcel) (Figure 1) in April 2012. The water supply well (Whitson well), 